

THE NATIONAL BRICK RESEARCH CENTER

100 Clemson Research Blvd.
Anderson, SC 29625
(864)656-1095



Results of Tests on Brick conducted in accordance with ASTM C67-07 Standard Method for Sampling and Testing



Brick and Structural Clay Tile

04/22/2009



COMPANY INFORMATION	
Name:	Whitacre-Greer Fireproofing Company 1400 South Mahoning Avenue Alliance, OH 44601
Plant:	Whitacre-Greer Fireproofing Company
Sample:	4 x 8 x 2-1/4 30 Series Pavers
Lot:	
Report #:	
Product Code:	

							Test Date
Compressive Strength	1	2	3	4	5	Average	
<i>psi</i>	10,983	12,719	9,685	9,316	11,005	10,742	04/21/2009
<i>MPa</i>	75.7	87.7	66.8	64.2	75.9	74	

CERTIFICATION	
 Denis Brosnan, Director	 Jim Frederic, Associate Director